

Test Report

No.: GZHL1802006354BC

Date: Feb 11, 2018

Page 1 of 3

DENGFU SPORTS EQUIPMENT CO., LIMITED BUILDING 2, JIEPAI INDUSTRIAL PARK, NO.2, XINFENG ROAD, PINGDI STREET, LONGGANG DISTRICT, SHENZHEN CITY P.R.CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

| Sample Description | : | M01 MOUNTAIN FRAME |
|-----------------------|---|--|
| Style / Item No. | : | M01 |
| Buyer | : | DENGFU SPORTS EQUIPMENT CO., LIMITED |
| Country of Origin | : | CHINA |
| Test Performed | : | Selected test(s) as requested by applicant |
| Sample Receiving Date | : | Nov 22, 2017 |
| Test Performing Date | : | Nov 22, 2017 to Dec 21, 2017 |
| Test Result(s) | : | For further details, please refer to the following page(s) |

Signed for and on behalf of Guangzhou Branch SGS-CSTC Ltd.

Arthur Mak Approved Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions/Ferms-and-Conditions/Ferms-and-Conditions/Ferms-and-Conditions/Ferms-and-Conditions/Ferms-and-Conditions/Ferms-and-Conditions/Ferms-and-Conditions/Ferms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limitation is drawn to the Company's sole responsibility is to its Client's intervention only and within the limits of client's instructions, if any. The Company's sole responsibility is to its Client and this document on exercising all their rights and obligations under the transaction documents. This document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443. or email: CN-Doccheck@asg.com")

198 Kazhu Road, Scientech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075191 www.sgsgroup.com.cn 中国・广州・经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075191 e sgs.china@sgs.com



Test Report

No.: GZHL1802006354BC

Date: Feb 11, 2018

```
Page 2 of 3
```

Test Conducted:

Partial tests of ISO 4210:2015 Cycles - safety requirements for bicycles – Part 2: Requirements for city and trekking, young adult, mountain and racing bicycles

- 1. Bicycle type: Mountain bicycle
- 2. Number of Tested Sample: 1 piece of frame
- 3. Test Result:

| Clause | Test Item | Те | st Requiren | nent | | Test Result | | |
|--------|---|---|---------------------------------|-------------------|-----------------|-------------|--|--|
| 4.8 | Frames | | | | | | | |
| 4.8.2 | Frame - Impact test (falling mass) | When tested by the method there shall be no visible of The permanent deformation wheel axles (the wheelback 4210-6:2014, Figure 1) shall a) 30 mm where a fork is b) where a dummy fork is given in Table 5. Table 5 – The values | Pass | | | | | |
| | | Bicycle type City and trekking bicycles | Young adult bicy- cles | Mountain bicycles | Racing bicycles | | | |
| | | Permanent deforma- tion 10 | 10 | 10 | 15 | | | |
| 4.8.4 | Frame - Fatigue test with pedalling forces | When tested by the metho there shall be no visible c frame and there shall be r suspension system. For composite frames, the values) at the points wher increase by more than 20 3:2014, 4.6). | Pass (Test frequency:1Hz) | | | | | |
| 4.8.5 | Frame - Fatigue test with horizontal forces | When tested by the method there shall be no visible of there shall be no separation system. For composite frames, the value) at the point where increase by more than 20 3:2014, 4.6). | Pass (Test frequency:2Hz) | | | | | |
| 4.8.6 | Frame - Fatigue test with a vertical force | When tested by the method there shall be no visible c there shall be no separation system. For composite frames, the value) at the point where the increase by more than 20 3:2014, 4.6). | Pass (Test frequency:1Hz) | | | | | |



Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. **Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@gs.com 198/kdvi/Red/GampiouEconomic & Technology Development Distrid,Guangzhou,China** 510663 t (86-20) 8215555 f (86-20) 82075191 www.sgsgroup.com.cn

198 Kazhu Road,Scientech Park Guangzhou Economic & Technology Development District,Guangzhou,China 510663 t (86-20) 82155555 f (86-20) 82075191 www.sgsgroup.com.cn 中国・广州・经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075191 e sgs.china@sgs.com



Test Report

No.: GZHL1802006354BC

Date: Feb 11, 2018

Page 3 of 3

Remark:

- 1. The detailed test sequence was clause $4.8.5 \rightarrow$ clause $4.8.6 \rightarrow$ clause $4.8.4 \rightarrow$ clause 4.8.2.
- 2. This test report is issued based on the modification of the original No. GZHL1711052478BC
- test report issued on Dec 26, 2017. And the original report is still valid. According to applicant's requirements, following changes are included:
 - a. Change of applicant's name.
 - b. Change of applicant's address.
 - c. Change of Buyer.
 - d. Dele the Country of Destination.



PHOTO APPENDIX



End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions/Ferms-and-Conditions/Ferms-and-Conditions/Ferms-and-Conditions/Ferms-and-Conditions/Ferms-and-Conditions/Ferms-and-Conditions/Ferms-and-Conditions/Ferms-e-Document.sgs.tattention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limitation is drawn to the Company's sole responsibility is to its Client's and this document only and within the limits of the Company's sole responsibility is to its Client and this document does not exoered the prior write approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307

198 Kezhu Road, Scientech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075191 www.sgsgroup.com.cn 中国・广州・经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075191 e sgs.china@sgs.com